
Stormwater Pollution Prevention Plan (SWPPP) 

Upper Blackstone Clean Water, October 2022 

 

  I 

Stormwater Pollution Prevention Plan 

for: 

Upper Blackstone Water Pollution Abatement District 

d.b.a. 

Upper Blackstone Clean Water 

50 Route 20 

Millbury, MA 01527 

 

SWPPP Contact(s): 

Upper Blackstone Clean Water 

Karla Sangrey, Engineer-Director/Treasurer 

50 Route 20 

Millbury, MA 01527 

(508) 755-1286 

 

SWPPP Preparation Date: 

Revision Date Comments 

1 03/01/2012 Initial 

2 2/7/2020 
Removed RTO Hydraulics, added FeCl3 Tank, added Landfill BMP 
and General Cleanup 

3 6/19/2020 Update for Impaired Waters, add attachment cover pages 

4 8/10/2020 
General review by Epsilon Associates - miscellaneous edits 
[...]
  4 

1.5 General Location Map 

A copy of the general location map for the facility is included as Attachment A. 

1.6 Site Map 

Site maps for the facility are included as Attachment B.  To cover all stormwater-related infrastructure, 
three maps are provided: 

• Map 1: Northern portion of the Upper Blackstone - includes the ash landfill, and the areas 
bordering the adjacent solar farm and metal recycling facility; 

• Map 2: Southern portion of the Upper Blackstone - includes the water treatment equipment, 
incinerators/RTOs, and associated infrastructure (material delivery areas, storage tanks, etc.); 

• Map 3: Off-site stormwater discharge path - depicts the effluent channel route from the southern 
facility boundary through State property and ultimately to the Blackstone River. 

 
 
 
 
 
 
 



Stormwater Pollution Prevention Plan (SWPPP) 

Upper Blackstone Clean Water, October 2022 

 

  5 

SECTION 2: POTENTIAL POLLUTANT SOURCES 

2.1 Industrial Activity and Associated Pollutants 

The exposed industrial activities conducted on site, along with the potential associated stormwater 
pollutants and affected outfalls for each activity, are listed below. Outfalls 001-004 are further described in 
Section 3.4 of this Plan and shown on the Site Maps (Attachment B).   
 
Note: The wastewater treatment processes (screening, aeration, etc.) do not discharge to the stormwater 
outfalls during normal operation. The Upper Blackstone holds a separate NPDES permit for the treated 
water discharge, but these processes are listed below for completeness, in the unlikely event a process 
upset occurs that causes a discharge to the stormwater system. 
 

Exposed Industrial Activity 
Potential Associated 
Stormwater Pollutants 

Outfall 

Ash Landfill – General Landfill Cover (varies) 004 

Ash Landfill – Ash Unloading  Combustion Ash 004 

Ash Landfill – Grit Unloading Grit (Sediment) 004 

Wastewater Treatment – Screening Process  Partially Treated Wastewater 002 

Wastewater Treatment – Aerated Grit Storage Tanks Grit (Sediment) 002 

Wastewater Treatment – Aerated Grit Loading Grit (Sediment) 002 

Septage Receiving Untreated Septage 002 

Headworks Building Emergency Generator Operation No. 2 Fuel Oil, Lubrication Oil 002 

Headworks Building Emergency Generator Fuel 
Deliveries (Tanker Truck) 

No. 2 Fuel Oil, Vehicle Fluids 002 

Municipal Waste Storage Trash, Debris 002 

Salt Storage  Salt 002 

Salt Delivery and Loading Salt, Vehicle Fluids 002 

Disinfection Building Emergency Generator Operation No. 2 Fuel Oil, Lubrication Oil 002, 003 

Disinfection Building Emergency Generator Fuel 
Deliveries (Tanker Truck) 

No. 2 Fuel Oil, Vehicle Fluids 002, 003 

Sodium Hypochlorite Delivery (Tanker Truck) Sodium Hypochlorite, Vehicle 
Fluids 

002, 003 

Sodium Bisulfite Delivery (Tanker Truck) Sodium Bisulfite, Vehicle Fluids 002, 003 

Magnesium Hydroxide Delivery (Tanker Truck) Magnesium Hydroxide, Vehicle 
Fluids 

003 

Wastewater Treatment – Chlorine Contact Tanks Partially Treated Wastewater 003 

Wastewater Treatment – Final Settling Tanks Partially Treated Wastewater 001, 002, 003 

Electrical Transformers Mineral Oil (non-PCB) 001, 002, 003 

Access Roads – General Vehicular Traffic Dust, Sand, Vehicle Fluids, 
Transported Materials (if any) 

All (001–004) 

Access Roads – Salt Spreading Road Salt (NaCl), Vehicle Fluids All (001–004) 

Walkway De-Icing Commercial De-Icer (varies) All (001–004) 

(Continued on next page)



Stormwater Pollution Prevention Plan (SWPPP) 

Upper Blackstone Clean Water, October 2022 

 

  6 

 

Exposed Industrial Activity 
Potential Associated 
Stormwater Pollutants 

Outfall 

Wastewater Treatment – Primary Settling Tanks Partially Treated Wastewater 001 

Wastewater Treatment – Aeration Tanks Partially Treated Wastewater 001 

Sludge Delivery (Tanker Truck) Sludge (from Wastewater) 001 

Sludge Holding Tanks Sludge (from Wastewater), 
Vehicle Fluids 

001 

Ferric Chloride Delivery (Tanker Truck) Ferric Chloride, Vehicle Fluids 001 

Ferric Chloride Storage Tank Ferric Chloride 001 

Liquid Polymer Delivery (Tanker Truck) Liquid Polymer, Vehicle Fluids 001 

Micro-C Delivery (Tanker Truck) Micro-C Vehicle Fluids 001 

Incineration – Ash Loading Garage Combustion Ash, Vehicle Fluids 001 

Incineration – Regenerative Thermal Oxidizers (RTOs) Windblown Combustion Smoke All (001–004) 

Incineration – No. 2 Fuel Oil Delivery (Tanker Truck) No. 2 Fuel Oil, Vehicle Fluids 001 

Vehicle Refueling – Fuel Storage Tank Gasoline, Diesel Fuel Oil 001 

Vehicle Refueling – Fuel Dispensing Gasoline, Diesel Fuel Oil, 
Vehicle Fluids 

001 

Vehicle Refueling – Fuel Delivery (Tanker Truck) Gasoline, Diesel Fuel Oil, 
Vehicle Fluids 

001 

Photovoltaic (Solar Panel) Installation None N/A 

*As-Needed Fire Fighting / Fire Hydrant Flushing None N/A 

*Uncontaminated condensate from air conditioners, 
coolers/chillers, other compressors, and from the 
outside storage of refrigerated gases or liquids 

None N/A 

*Irrigation/Landscape drainage (using pesticides, 
herbicides, and fertilizers applied in accordance with 
approved labeling) 

Commercial pesticides, 
herbicides, fertilizers (varies) 

All (001–004) 

*Pavement wash waters where no detergents or 
hazardous cleaning products are used 

None N/A 

*External building / structure washdown / power wash 
water that does not use detergents or hazardous 
cleaning products and the appropriate control 
measures have been implemented to minimize 
discharges of mobilized solids and other pollutants 

None N/A 

* Designated as an authorized non-stormwater discharge under Section 1.2.2 of the MSGP 
 

2.2 Spills and Leaks 

The Upper Blackstone reports that no significant spills or leaks have occurred in the 3 years prior to the 
preparation of this SWPPP that could contribute pollutants to stormwater discharges, as described in Part 
6.2.3.3 of the MSGP. 
 
 
 



Stormwater Pollution Prevention Plan (SWPPP) 

Upper Blackstone Clean Water, October 2022 

 

  7 

2.3 Unauthorized Non-Stormwater Discharges Documentation 

In accordance with Section 6.2.3.4 of the MSGP, the Upper Blackstone conducted an evaluation for the 
presence of unauthorized non-stormwater discharges, and found no indication that such discharges occur: 
 

• Date of evaluation: February 23, 2021 

• Description of the evaluation criteria used: Reviewed facility plans and conducted a site walk. 

• List of the outfalls or onsite drainage points that were directly observed during the evaluation: 
Outfalls 001-004 as shown on the Site Map. 

• Different types of non-stormwater discharge(s) and source locations: The Upper Blackstone is a 
wastewater treatment plant that discharges approximately 30 mgd of treated wastewater to the 
Blackstone River. All floor drains are connected to the wastewater treatment system by discharge 
to the facility headworks. 

• Action(s) taken, such as a list of control measures used to eliminate unauthorized discharge(s), if 
any were identified: No action was deemed necessary. 

2.4 Salt Storage 

The Upper Blackstone uses road salt (NaCl) and walkway deicers (commercially available products with 
variable ingredients) to promote safety at the facility. The minimum quantities necessary for safety are 
used. 
 
A salt storage shed is located north of the final settling tanks, which completely covers the road salt stored 
on-site and prevents precipitation and stormwater runoff from contact with the contained materials. The 
shed is built on a 6-inch high pad. Approximately 100 tons of road salt is purchased each year. During 
delivery, the salt is offloaded onto the ground adjacent to the salt shed because the delivery truck is too 
large to offload into the shed. After the salt is offloaded a backhoe is used to move the salt into the shed. 
When salt is needed the backhoe is used to fill the salt truck.  

2.5 Historical Sampling Data Summary 

Under the previous permit term, the Upper Blackstone was subject to the 2015 Multi-Sector General 
Permit. Historical analytical results available are included as Attachment M and contain analytical results 
for 11 monitoring events in 2015, 9 monitoring events in 2016, 10 monitoring events in 2017, 11 monitoring 
events in 2018, 4 monitoring events in 2019, and 7 monitoring events in 2020. A review of the historical 
analytical results shows that E. Coli, Total Lead, Total Phosphorus, Oil and Grease (Total Recoverable), 
Total Suspended Solids, and Turbidity have been present in at least one monitoring event, however these 
were not associated with any numerical limits and did not indicate the presence of any new pollution 
sources. (Refer to Section 4 of this Plan for monitoring details for the current permit term.) 



Stormwater Pollution Prevention Plan (SWPPP) 

Upper Blackstone Clean Water, October 2022 

 

  8 

SECTION 3: STORMWATER CONTROL MEASURES 

3.1 Minimize Exposure 

The Upper Blackstone uses a combination of engineered controls and best management practices to 
minimize stormwater pollution and to control erosion and sediment. These are summarized in the table 
below. Other than the ash landfill, normal plant operations are not a potentially significant cause of erosion 
and sedimentation since the undeveloped portions of the site are well vegetated. 

Industrial Activity Control Measure 

Ash landfill 

● The landfill is equipped with a leachate collection system that transfers the leachate to 
the water treatment system headworks. 
● Inactive Landfill ash is covered with soil, meeting or exceeding MassDEP’s RCS-1 
standard, and then seeded.  
● Active Landfill ash is covered with daily cover material. 
● Silt fences or staked hay bales are used downgradient of exposed soils. 
● Filter boxes are used with nearby catch basins. 
● Mulching and reseeding of disturbed areas are conducted as soon as possible. 
● Records are kept of the types and quantities of waste disposed in each cell of the 
landfill (per Section 8.L.8 of the MSGP). 

Water treatment 
(general) 

● Treatment processes are isolated from the stormwater system - conducted indoors or 
within appropriately sized holding tanks to prevent overflow.   
● Treated water is ultimately discharged in accordance with a site-specific NPDES 
permit.   
● Selected equipment is equipped with biofilters and emissions are limited in 
accordance with MassDEP air permit. 
● Oil-containing aeration blowers are in a covered area, and the facility maintains an 
SPCC Plan containing procedures for regular inspections and spill response. 

Water treatment 
chemical storage 

● With the exception of the ferric chloride, 1 of the Bisulfite tanks and 1 of the Micro-C 
Tanks all water treatment chemical storage tanks (sodium hydroxide, liquid polymer, 
Micro-C, sodium hypochlorite, sodium bisulfite, magnesium hydroxide, and collected 
sludge) are confined indoors. 
● The outdoor ferric chloride tank, outdoor bisulfite tank, and the outdoor Micro-C tank 
are equipped with secondary containment.  

Facility-wide indoor 
drainage 

● The indoor drains throughout the facility are routed to the water treatment system 
headworks. 

Emergency 
generators 

● The emergency generator fuel tanks are equipped with secondary containment 
(double walled design). 
● Oil storage and deliveries are managed in accordance with the SPCC Plan.  
● Emissions are limited by the MassDEP air permit. 

Vehicle fueling 

● The outdoor vehicle fueling tank is equipped with secondary containment (double 
walled design), submerged fill, and a vapor balance system. Emissions are limited by 
the MassDEP air permit. 
● The facility maintains a SPCC Plan that contains procedures for regular inspections 
and oil spill response. 
● The dispensing system is equipped with vapor recovery, in accordance with the 
MassDEP air permit. 



Stormwater Pollution Prevention Plan (SWPPP) 

Upper Blackstone Clean Water, October 2022 

 

  9 

Incineration 
process 

● The Incinerators (except for the RTO/Exhaust System), associated fuel oil tanks, 
sludge tanks, and Schwing sludge pumps (containing hydraulic oil) are confined indoors. 
● Emissions from the RTOs exhaust are limited by the MassDEP air permit. 
● Oil storage and deliveries are managed in accordance with the SPCC Plan.  
● The sludge delivery area includes trenched drains leading to the Sludge Holding Tank 
building. 
● The Sludge Processing Filter building contains a designated spill containment room, 
used to store spill absorbent materials and other equipment used for minor spill 
response. 

Incineration ash 
management 

● Ash generated at the incinerator building is stored and loaded indoors at the ash 
garage.  
● Hot water is added to the ash to minimize dust. 
● Ash transfer procedures are followed (see Section 3.2).  
● Regular ash system maintenance is conducted (see Section 3.2). 

Septage receiving 
● The Septage Receiving facility is equipped with quick-disconnect hook-ups  
● The truck bays drain to the grit chamber. 

Screening and grit 
management 

● Screenings and grit are loaded indoors into roll-off containers for transport to the on-
site landfill. 

Catch basin 
cleaning 

● Performed each spring and as needed with a Vac Truck. The cleanings are then 
deposited in the Landfill. 

Water treatment 
chemical delivery 

● Chemical delivery procedures are followed (see Section 3.2). 
● The sodium hypochlorite and sodium bisulfite fill pipes are located in a diked drainage 
area with a catch basin and a shut-off valve  

Access Roads – 
General Vehicular 
Traffic 

● Regular roadway maintenance is conducted (see Section 3.2). 
● Bollards and curbs are installed in selected locations to protect tanks and other 
equipment  

Access Roads – 
Salt Spreading 

● Minimum salt quantities necessary for safety are used.   

Portable Container  
Storage 

● Drums are confined indoors, primarily in the sludge processing building. 
● Oil storage and deliveries are managed in accordance with the SPCC Plan.  
● All containers are plainly labeled to encourage proper handling and facilitate rapid 
response if spills or leaks occur. 
● All fuel cans have a spring closing lid and spout covers that can close automatically. 

Natural Gas-Fired 
Boiler 

● The boilers are confined indoors. 
● Emissions are limited by the MassDEP air permit. 

Municipal Solid 
Waste 

● Trash is picked up regularly for off-site disposal. 
● Dumpsters are kept covered when not in use. 
● Solid waste is managed in accordance with applicable regulations, including separate 
waste streams for garbage and recyclables such as cardboard. 

Salt Storage ● Salt is stored in a completely covered shed, on a 6-inch high pad. 

Soil Storage 
● Stockpiled soil is kept covered. 
● Only soil meeting or exceeding MassDEP’s RCS-1 standard is used. 

Electrical 
Transformers 

● Oil-containing transformers are managed in accordance with the SPCC Plan. 
● Selected transformers are located in a covered area.    

Miscellaneous 
Construction 
Projects 

● All current and proposed construction contracts at the site contain or will contain 
appropriate specifications for erosion and sediment control and for general 
environmental protection (including compliance with Conservation Commission 
regulations where applicable). 



Stormwater Pollution Prevention Plan (SWPPP) 

Upper Blackstone Clean Water, October 2022 

 

  10 

3.2 Maintenance Schedule  

Preventive maintenance includes the regular inspection and maintenance of storm water controls. It also 
includes inspection, testing, and maintenance of facility equipment to prevent breakdowns or failures that 
could cause a release of pollutants; as well as good housekeeping practices to maintain a clean and 
orderly environment. These activities are performed on a regular basis at the Upper Blackstone as 
summarized in the table below. (Note: Additional activities may be specified by the facility’s SPCC Plan 